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Client Ref. : -- Page 1 of 28

Report No. : 0418235750194

REPORT ON DETERMINATION OF THICKNESS OF FIBRE CEMENT BOARD

Information Supplied by Client

Client : Promat International (Asia Pacific) Limited
Project ; Physical Test of Building Boards
Sample Description ; Eterpan MD Fibre Cement Board

Size : 100 x 100mm
Nominal Thickness : 9mm

Laboratory Information

Lab. Sample | D. : ST50194/1-6

Date Received : 17 February 2005

Date Tested : 15 March 2005

Test Method : BS 5669 : Fart 1 : 1989, Clause 7.2

Test Results

Lab Thickness (mm)
Sample .D. A B C D Average
ST50184/1 9.23 9.26 9.23 822 9.22
ST50194/2 905 8.92 8.82 8.96 8.9¢
ST50194/3 9.21 9.20 9.16 914 9.14
ST50194/4 9.04 9.03 8.02 904 9.04
ST50194/5 9.09 9.08 9.04 9.03 9.03
ST50194/6 8.09 9.13 910 9.13 9.13

Remark : The test results relate only to the samples tested.

Checked by : /A/Zﬂ- Date : /3-£-20vs  Certified by : éé/ Date: /6 /08
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FUGRO TECHNICAL SERVICES LIMITED

MaterialLab Division Tel 1 +852-2450 8233

Fugro Development Centre, Fax T +852-2450 8138

5 Lok Yi Street, 17 M S. Castle Peak Road E-mail : matlab@fugro com hk

Tai Lam Tuen Mun N T, Hong Kong Website : www fugre com
Client Ref. T - Page 2 of 28
Report No. : 0418238750194

REPORT ON DETERMINATION OF INCREASE IN MASS (WATER ABSORPTION)
AND THICKNESS (SEWLLING) OF FIBRE CEMENT BOARD DUE TO GENERAL
ABSORPTION OF WATER

Information Supplied by Client

Client :  Promat international (Asia Pacific) Limited
Project :  Physical Test of Building Boards
Sample Description :  Eterpan MD Fibre Cement Board

Size : 100 x 100mm
Nominal Thickness : 9mm

Laboratory Information

Lab. Sample I.D. . 8T50194/7-12

Date Received : 17 February 2005

Date Test Started : 15 March 2005

Date Test Completed : 16 March 2005

Test Method . BS 5669 : Part 1: 1989, Clause 19

Test Results

Lab. Mass of Samp_le Before Mass qf Sample After Water Absorption
Immersion Immersion for 24 hours
Sample | D (%)
(9) (9) L
ST50194/7 12527 149 40 19.26
ST50194/8 12615 150 38 19.21
ST50194/9 126 48 14977 18 .41
ST50194/10 12625 147 70 16 .99
ST50184/11 12508 147.53 17 .95
5T50194/12 124 67 150.23 2050
Average 1872
‘ Mean Thickness of Sample | Mean Thickness of Sample .
Lab ) . Swelling
Before Immersion After Immersion for 24 hours
Sample 1.D (%)
(mm) {mm)
ST50194/7 921 924 033
ST50194/8 807 g 11 0.44
ST50194/9 g 16 218 022
ST50194/10 911 913 022
ST50194/11 8.90 8.90 000
ST50194/12 9.05 906 0.1
Average 022
Remark : The test results relate only to the samples tested. /
Checked by : %—\é‘” Date : /3-4 2005 Certified by : “55; 6 Date: 15 /6 /08

Gary Winstanley
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FUGRO TECHNICAL SERVICES LIMITED

Tel 1 +852-2450 8233
Fax 1 +852-2450 6138

Material.ab Division

Fugro Development Centre,
5 Lok Yi Street, 17 M S. Castle Peak Road
Tai t.am, Tuen Mun N T, Hong Kong

E-mail

: matlab@fugro com hk
Website : www fugro com

Client Ref. P e
0418235750194

Report No.

Page 3 of 28

REPORT ON DETERMINATION OF CHANGE IN LENGTH, THICKNESS

AND MASS OF FIBRE CEMENT BOARD AFTER CONDITIONING AT 35% R.H

AND 85% R.H.

Information Supplied by Client

Client
Project
Sample Description

Laboratory Information

Lab. Sample |.D.
Date Received

Date Test Started
Date Test Completed
Test Method

Test Results

. Promat International (Asia Pacific) Limited
Physical Test of Building Boards
Eterpan MD Fibre Cement Board

Size :

S5T50194/13-18

200 x 13mm
Nominal Thickness

17 February 2005

17 March 2005
07 April 2005

9amm

BS 5669 : Part 1 : 1989, Clause 20

Lab. . Reading of Dial Gauge Change in Length
Sample 1D Condition (div) (%)
20°C £ 2°C, 65+ 5% rh 2609
8T50194/13 0
25°C £ 2°C,35x5%rh 2609
25°C+£2°C;35+5%Trh. 2595
ST50194/14 +0 04
25°C+2°C,85+5%rh 2603
Lab. - . Change In Thickness
Sample I D. Condition Thickness of Sample {(mm) (%)
20°C+2°C;65%5%rh. 9.048 9179 9.114
ST50194/15 -0.05
25°C+2°C;35+5%rh. 9.040 9,178 9109
20°C+£2°C;65+5%rh. 9112 8 991 18.103
ST50194/16 +0 07
25°C+2°C;85%£5%Trh 9117 8.999 18.116
Lab . Change in Mass
Sample 1 D. Condition Mass of Sample (g) (%)
20°C £ 2°C,65+£5%Trh 3035
ST50194/17 -122
: 25°C+2°C;3525%rh 2998
20°C+2°C,65+5%rh 3082
ST50194/18 +2.79
25°C+2°C;85%5%rh 3168
Remark : The test results relate only to the samples tested. /
Checked by : Date : /3-é-2005  Certified by : %Date T4 f6re8
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division Tel . +852-2450 8233

Fugro Development Centre, Fax 1 +852-2450 6138

5 Lok Yi Street, 17 M.S. Castle Peak Road, E-mail : matlab@fugro.com hk

Tai Lam Tuen Mun N.T, Hong Kong Website : www fugro com
Client Ref. L - Page 4 of 28
Report No. : 0418238750194

REPORT ON DETERMINATION OF DENSITY OF FIBRE CEMENT BOARD
information Supplied by Client

Client : Promat international (Asia Pacific) Limited
Project :  Physical Test of Building Boards
Sample Description :  Eterpan MD Fibre Cement Board

Size : 100 x 100mm
Nominal Thickness : 9mm

Laboratory Information

Lab. Sample |.D. 1 8T50194/19-24

Date Received : 17 February 2005

Date Tested o 01 April 2005

Test Method : BS 5669 : Part1: 1989, Clause 8

Test Results

Lab Sample Thickness {(mm) Length (mm) Width (mm) Mass |Volume | Density
k ? kg/m?
'D 1 2 3 4 | Aavg |4 2 | ag | 1 2 | avg | K@ | (M | kg/m?)

ST50194/19 | 9116 | 9160 { 9121 | 9153 | 9138 | 9965 9977 | 9971 | 9938 | 994 [ 9939 | 012 |0 00009 1325

ST30194/20 {9086 | 9179 | 9277 | 9266 | 9202 | 9968 | 9976 | 9972 | 9947 | 9939 | 9943 | 012 [000009] 1315

ST50194/21 1 9179 | 9160 | 9227 1 9228 | 9199 | 997 | 9972 | 9971 | 9945 | 99.48 (99465 012 |000009] 1315

ST50194/22 | 8833 [ 8944 | 9034 | 9057 | 8967 | 9971 | 9978 | 9975 | 9961 | 9956 {99.585] 012 |0 00009 1347

ST50194/23 1 9032 | 9050 | 9156 | 9124 | 9091 [ 9971 | 9974 [ 9973 | 9941 | 99.37 | 9939 | 012 |0.00009| 1332

ST50194/24 | 9017 | 9.064 | 9043 | 9102 | 9057 | 9978 | 9975 | 9977 | 9965 | 9973 | 9969 | 012 000009 1332

Average 1328
Remark : The test results relate only o the samples tested.
Checked by : 2z Date: /3-£-2 005 Certified by : J% Date: _i4 /e rof
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division, Tel 1 +852-2450 8233

Fugro Development Centre, Fax : +852-2450 6138

5 Lok Yi Street, 17 M S. Castle Peak Road, E-mail : matlab@fugro.com hk

Tai Lam, Tuen Mun, N T Hong Kong Website : www fugro com
Client Ref, D Page 5 of 28
Report No. : 0418235T50194

REPORT ON DETERMINATION OF MOISTURE CONTENT OF
FIBRE CEMENT BOARD

Information Supplied by Client

Client . Promat International (Asia Pacific) Limited
Project . Physical Test of Building Boards
Sample Description :  Eterpan MD Fibre Cement Board

Size : 100 x 100mm
~ Nominal Thickness : 9mm

Laboratory Information

Lab. Sample |.D. ;. ST50194/19-24

Date Received : 17 February 2005

Date Test Started o 01 April 2005

Date Test Completed o 13 April 2005

Test Method . BS 5669 : Part 1: 1989, Clause 9

Test Results

Lab. Ma;segrtehggﬁgple Mass of the Sample After Moisture Content

Sample |.D. ) Drying to Constant Mass (g) {%)
ST50194/19 118 31 11275 493
ST50194/20 116 26 110.53 518
ST50194/21 116 .88 111 27 504
8T50194/22 116.59 111.03 5M
ST50194/23 116.66 111 41 471
ST50194/24 117.36 112 21 459

Average 4.91

Remark : The test resuits relate only to the samples tested.

Checked by : 42&_ Date: /3-£-2005 Certified by : % Date: 4 /&/0$

Gary Winstanley
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division Tel 1 +852-2450 8233

Fugro Development Centre, Fax 1 +852-2450 6138

5 Lok Yi Street, 17 M.S. Castie Peak Road E-mail : matlab@fugro com hk

Tai Lam, Tuen Mun N T, Hong Kong Website : www fugro.com
Client Ref. - Page 6 of 28
Report No. : 0418235750194

REPORT ON DETERMINATION OF COMPRESSION STRENGTH OF
FIBRE CEMENT BOARD

Information Supplied by Client

Client . Promat International (Asia Pacific) Limited
Project : Physical Test of Building Boards
Sample Description :  Eterpan MD Fibre Cement Board

Size : 40x 10 x10mm
Nominal Thickness : 9mm

Laboratory Information

Lab. Sample I.D. . 8T50194/25-30

Date Received : 17 February 2005

Date Tested : 29 March 2005

Test Method : BS 5669 : Part 1: 1989, Clause 24

Test Results

Lab Width of Sample Thickness of Cross Section Area Maximum Applied Compressive

Sample 1.0 (mm) Sample (mm?) Load Strength

{(mm) (N} {N/mm?)
§T50194/25 9.00 879 79.11 1518 18.19
ST50194/26 8.95 893 7992 1763 2206
ST50194/27 9.14 8.96 81.89 1582 19.32
ST50194/28 9.14 898 8208 1875 22 .84
ST50194/29 8 95 8.96 80.19 1633 20.36
ST50194/30 899 899 80 82 1863 2305
Average 1706 2114

Remarks: 1) The test results relate only to the samples tested.
2.) The test configuration and samples before test are shown in the photographs
on page 17 of this report.

Checked by : * _Date: /3-6-2005 Certified by : ‘ Date: rg 2 r0€
Gary Winstanley
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division, Tel 1 +852-2450 8233

Fugro Development Centre, Fax . +852-2450 6138

5 Lok Yi Street, 17 M 8. Castle Peak Road, E-mail : matlab@fugro com hk

Tai Lam Tuen Mun N T Hong Kong. Website : www fugro com
Client Ref. - Page 7 of 28
Report No. : 0418235750194

REPORT ON DETERMINATION OF TENSILE STRENGTH OF
FIBRE CEMENT BOARD

Information Supplied by Client

Client : Promat International (Asia Pacific) Limited
Project . Physical Test of Building Boards
Sample Description :  Eterpan MD Fibre Cement Board

Nominal Thickness : 9mm

Laboratory Information

Lab. Sample I.D. : ST50194/31-36

Date Received . 17 February 2005

Date Tested : 02 April 2005

Loading Rate : 1 mm/min

Test Method . BS5669: Part1: 1989, Clause 12

Test Results

Lab Width of Sample Thickness of . ] Maximum Force | Tensile Strength
Sample Section Area (mm?) 2
Sample | D. {mm) {N) {(N/mm?)
(mm)

ST50194/31 2063 920 189 .80 927 488
ST50194/32 20.80 9.33 194 .06 928 478
ST50194/33 2037 910 185.37 880 4.75
ST50194/34 2057 9.08 186.78 970 519
ST50194/35 2043 9.03 184 48 1082 587
5T50194/38 20 36 927 188 74 980 519
Average 961 511

Remarks : 1.) The test results relate only to the samples tested.
2} The test configuration and samples after test are shown in the photographs
on pages 18 and 19 of this report.

Checked by : %ﬁm Date: /3—~4-2¢05 Certified by : Date: _14/6 /0%

Gary Winstanley
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division, Tel : +852-2450 8233

Fugro Development Centre, Fax : +852-2450 6138

5 Lok Yi Gtreet, 17 M S. Castle Peak Road, E-mail : matlab@fugro com hk

Tai Lam Tuen Mun N T. Hong Kong. Website : www.fugro com
Client Ref. P Page 8 of 28
Report No. : 0418238750194

REPORT ON DETERMINATION OF BENDING STRENGTH AND MODULUS
OF ELASTICITY OF FIBRE CEMENT BOARD PERPENDICULAR TO THE PLANE

Information Supplied by Client

Client : Promat International (Asia Pacific) Limited
Project . Physical Test of Building Boards
Sample Description . Eterpan MD Fibre Cement Board

Nominal Thickness : 9mm

Laboratory Information

Lab. Sample 1.D. » ST50194/37-42

Date Received > 17 February 2005

Date Tested © 04 April 2005

Span of Support ;o 225mm

Loading Rate : Smm/min

Test Method : BS5669: Part 1: 1989, Clause 10 & 11

Test Results

Lab. Width of Sample Thickness of Maximum Force | Bending Strength MOdUI.US. of
Sample 1., (mm) Sample (N) (N/mm?) Elasticity
(mm) (N/mm?)
ST50194/37 99 .86 932 268 50 10.44 4550
B ST50194/38 8972 917 258 50 104 4254
5T50194/39 8975 931 23150 904 3883 N
S5T50194/40 99.76 933 236 50 919 4941
ST50194/41 9983 927 25000 984 5172
ST50194/42 9964 922 230.00 916 3665
Average 968 4413

Remarks : 1.) The test results relate only to the samples tested.
2) The force-extension graphs are shown on pages 11 to 16 of this report.
3.)  The test configuration, samples before and after test are shown in the photographs

on pages 20 and 21 of this report. %
Checked by : 4 Date : /$—£-~2005 Certified by : Date : /7 ro¥

Gary Winstanley
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FUGRO TECHNICAL SERVICES LIMITED

Materialab Division, Tel
Fugro Development Centre, Fax
5 Lok Yi Street, 17 M 8. Castle Peak Road E-mail
TaiLam Tuen Mun NT Hong Kong

: +852-2450 8233

1 +852-2450 6138

: matlab @fugro com hk
Website : www fugro com

Client Ref. Lo
Report No. 0418235750194

Page 9 of 28

REPORT ON DETERMINATION OF RESISTANCE TO IMPACT OF

FIBRE CEMENT BOARD

Information Supplied by Client
Client :
Project :
Sample Description

Laboratory Information

Lab. Sample |.D. ST50194/43-48
Date Received 17 February 2005
Date Tested 21 April 2005
Mass of Striker 4 5kg

Test Method

Test Results

BS 5669 : Part 1 : 1989, Clause 21

Promat International (Asia Pacific) Limited
Physical Test of Building Boards
Eterpan MD Fibre Cement Board
Size : 305 x 305 mm
Nominal Thickness :

Thickness {mm)

Lab Maximum Impact
Drop Height Strength | Failure Mode'
Sample | D (mm) (mm/mm}
1 2 3 4 Average
ST50194/43 895 897 9.08 903 9M 350 38 85 A
S5T50194/44 914 g921 916 913 916 350 38 21 A
5T50194/45 216 9.04 910 919 a12 350 38.38 B
ST50194/46 898 904 9.08 9.09 9.05 325 3591 C
ST50194/47 915 9.06 9.02 916 910 300 3297 A
ST50194/48 901 897 8.89 887 894 300 3356 B
Remarks : Failure modes are classified accordingly to BS 5669 : Part 1.

The test results relate only to the samples tested.
3.) The samples after test are shown in the photographs on pages 22 to 24 of this report.

Checked by : %“ Date : _/§—£-2¢05  Certified by :
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division Tel 1 +852-2450 8233

Fugro Deveiopment Centre, Fax . +852-2450 6138

5 Lok Yi Street, 17 M 3. Castle Peak Road, E-mail : matlab@fugro com hk

Tai Lam, Tuen Mun N T, Hong Kong Website ; www fugro com
Client Ref, C - Page 10 of 28
Report No. . 0418235750194

REPORT ON DETERMINATION OF PANEL SHEAR STRENGTH OF
FIBRE CEMENT BOARD

Information Supplied by Client

Client . Promat international (Asia Pacific) Limited
Project :  Physical Test of Building Boards
Sample Description . Eterpan MD Fibre Cement Board

Nominal Thickness @ 9mm

Laboratory Information

l.ab. Sample I.D. . ST50194/49-54

Date Received .17 February 2005

Date Test Started » 19 April 2005

Date Test Completed o 20 April 2005

Test Method : BS 5669 : Part1: 1989, Clause 13

Test Results

Lab The Side Length Thickness (mm) Maximum Panel Shear
of Sample Applied Load Strength
Sample 1D (mm) (N) (N/mm?)
1 2 3 4 Average
ST50194/49 229 907 9.13 911 910 510 10771 365
ST50194/50 229 928 933 915 924 925 11320 3.78
5T50194/51 229 9.16 912 15 9.08 913 10409 352
ST50194/52 229 9.28 923 922 9.16 922 8476 2.84
ST50194/53 229 9.26 9.06 931 9.04 917 11728 395
ST50194/54 229 9.35 949 925 9.23 933 8958 298
Average 10277 345
Remarks : 1.) The test results relate only to the samples tested.

2) The test configuration and samples after test are shown in the photographs
on pages 25 to 28 of this report.

Checked by : < Date: /7-f-2005  Certified by : Date: 1« /i rok

Gary Winstanley
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FUGRO TECHNICAL SERVICES LIMITED

MaterialLab Division, Tel : +852-2450 8233
Fugro Development Centre, Fax . +852-2450 6138

5 Lok Yi Street, 17 M S. Castle Peak Road, E-mail : matiab@fugro com hk
Tai Lam Tuen Mun N T, Hong Kong Website : www fugro com

Client Ref. Do Page 11 of 28
Report No. © 0418238T50194

Lab. Sample I.D. : ST50194/37
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FUGRO TECHNICAL SERVICES LIMITED

Materiat.ab Division

Fugro Development Centre,

5 Lok Yi Street, 17 M S. Castle Peak Road
Tai Lam, Tuen Mun, N T., Hong Kong

Tel 1 +852-2450 8233

Fax :+852-2450 6138
E-mail : matlab@fugro com hk
Website : www fugro.com

Client Ref. T .-

Report No,

0418235T50194

Page 12 of 28

Lab. Sample I.D. : ST50194/38
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division, Tel 1 +852-2450 8233
Fugro Development Centre, Fax 1 +852-2450 6138
5 Lok Yi Street, 17 M S. Castle Peak Road E-mail
Tai Lam, Tuen Mun, N.T, Hong Kong Website : www fugro com

: matlab@fugre.com hik

Client Ref. C--
Report No. 0418235750194

Lab. Sample 1.D. : ST50194/39
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FUGRO TECHNICAL SERVICES LIMITED

Material.ab Division.

Fugro Development Centre,

5 Lok Yi Streat, 17 M S. Castle Peak Road
Tai Lam, Tuen Mun, N T, Hong Kong

Tel : +852-2450 8233

Fax - +852-2450 6138
E-mail : matlab@fugro com hk
Website : www fugro com

Client Ref. -
Report No. 0418238750194

Lab. Sample I.D. : ST50194/40
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FUGRO TECHNICAL SERVICES LIMITED
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Test Configuration
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After Test
Sample I.D. : ST50194/31-36

The copyright of this document is owned by Fugro Technical Services Limited It may not be reproduced except with prior written approval from the Company.

GEN01/0203 A Member of the Fugro Group

PRNTEDCH
RECVCLED PAPER



FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division Tel . +852-2450 8233

Fugro Development Centre, Fax . +852-2450 6138

5 Lok Yi Street, 17 M S. Castle Peak Road, E-mail : mailab@fugro com hk

Tai Lam, Tuen Mun, N T, Hong Kong Website : www fugro com
Client Ref, - Page 20 of 28
Report No. 1 0418235T50194

Test Configuration
Sample |.D. : ST50194/37-42

Before Test
Sample I.D. : ST50194/37-42

The copyright of this document is owned by Fugre Technical Services Limited it may not be reproduced axcept with prior written approval from the Company.

GENG1/0203 A Member of the Fugro Group

PRATED O
AECYCLED PAFER



FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Divigion, Tel . +852-2450 8233

Fugro Development Centre, Fax 1 +852-2450 6138

5 Lok Yi Street, 17 M S. Castle Peak Road E-mail : matlab@fugro com hk

Tai Lam Tuen Mun, N T, Hong Kong Website : www fugro com
Client Ref. Do Page 21 of 28
Report No. . 0418235750194
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Sampie L.D. . ST50194/37-42
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After Test
Sample .D. : ST50194/47
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After Test
Sample 1.D. : ST50194/50
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After Test
Sample I.D. : ST50194/52

After Test
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After Test
Sample I.D. : ST50194/54

The capyright of this document is owned by Fugro Technical Services Limited It may net be reproduced axcept with prior written approval from the Company.

GENQ1/0203 A Member of the Fugro Group

PRIKTER G4
FECTCLEDPAPER



